OEM Part NO. 7D-4970 / 7D4970 CONTROL AND LINES GROUP

OEM Part NO. 7D-4970 / 7D4970 CONTROL AND LINES GROUP

Product Name 7D4970 CONTROL AND LINES GROUP
Category Bucket
Model 637 Wheel Tractor
Section Attachments
Group 637 TRACTORS
Note 7D4970 CONTROL AND LINES GROUP--As Viewed from Right Hand Side of Machine--Part 1 of 2--Type 1 Part of 7D4980 Retarder Arrangement listed on Page 195 6D3943 Valve parts are shown on Page 198

7D4970 CONTROL AND LINES GROUP Specification

Name 7D4970 CONTROL AND LINES GROUP
Remark 7D4970 CONTROL AND LINES GROUP--As Viewed from Right Hand Side of Machine--Part 1 of 2--Type 1 Part of 7D4980 Retarder Arrangement listed on Page 195 6D3943 Valve parts are shown on Page 198
Model 637 Wheel Tractor
Section Attachments
Group 637 TRACTORS
Is service Y
CCR N
Is Filter N
IsMaint N
IsNPR Y
IEType I
IsArrangement N
IsChange Y

637 Wheel Tractor Part NO. 7D-4970 CONTROL AND LINES GROUP

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 3D5365 3D-5365 TERMINAL / 1 Y N Y
2 2P9481 2P-9481 FILM (Hydraulic Retarder) / 1 Y Y Y HYD. RETARDER
4 7D5136 7D-5136 CLAMP / 2 Y N Y
9 9D4505 9D-4505 BRACKET / 1 Y N Y
10 2K4975 2K-4975 PLATE / 2 Y N Y
11 2S9844 2S-9844 INDICATOR / 1 Y N Y
12 3D8927 3D-8927 HOSE ASSEM. (48.in. long) / 1 Y Y Y 121.92CM48IN., 121.92CM48"
13 6D3943 6D-3943 VALVE ASSEM. 1 / 1 1 Y N Y N I HAND
15 1S0833 1S-0833 CLIP / 2 Y N Y 42.7MM ID
16 6D9969 6D-9969 FLANGE / 1 Y N Y
17 3H4330 3H-4330 FLANGE / 1 Y N Y
18 7F6289 7F-6289 ELBOW / 1 Y N Y
20 8D4773 8D-4773 REGULATOR / 1 Y Y Y
21 3D6370 3D-6370 ELBOW / 1 Y N Y
22 5H5138 5H-5138 CLIP / 1 Y N Y LARGE
23 2M3403 2M-3403 BOLT / 4 Y N Y 3/8-16X3.63-IN, 3/8-16X3-5/8
24 3B7730 3B-7730 ELBOW / 1 Y N Y
25 2B7410 2B-7410 PLUG / 1 Y N Y OIL DRAIN, --ON REAR SUPPORT ASSEMBLY FOR PLATFORM
26 8D8764 8D-8764 GROMMET / 2 Y Y Y
27 7D7597 7D-7597 INDICATOR / 1 Y N Y
28 7D5137 7D-5137 SPACER / 1 Y N Y
29 8M0907 8M-0907 INDICATOR / 1 Y N Y
30 7S1067 7S-1067 PLATE / 1 Y N Y
34 9S6889 9S-6889 CONTROL GROUP 1 / 1 1 Y N Y N I
35 6D9906 6D-9906 COVER / 1 Y N Y
38 2L2685 2L-2685 CLIP / 2 Y N Y LOOP, SLOT
39 8P7703 8P-7703 VALVE GROUP 1 / 1 1 Y N Y N I CONTROL
40 9D3295 9D-3295 BLOCK / 1 Y N Y
42 9D3456 9D-3456 STRAP / 2 Y N Y
43 9D3342 9D-3342 CLAMP / 2 Y N Y
44 7D4637 7D-4637 COVER / 1 Y N Y
45 0307978 030-7978 ADAPTER / 1 Y N Y 90 DEGREE
46 3P6291 3P-6291 PLUG / 1 Y N Y
49 2P5802 2P-5802 CONTROL GROUP 1 / 1 1 Y N Y Y I
50 4B4278 4B-4278 WASHER / 1 Y Y Y LARGE, 10.2X20.5X1.6-MM THK
51 8M5010 8M-5010 SEAL / 1 Y Y Y 53.57MM ID, 53.57MM2.10IN.DIA.
52 4B4279 4B-4279 LOCKWASHER / 2 Y Y Y 12X23.5X1.6-MM THK, 2.39CM.94INO.D.
53 1P4577 1P-4577 FLANGE / 2 Y N Y FLANGE, HALF
54 8M4987 8M-4987 SEAL / 1 Y Y Y LARGE, 32.92MM1.29INID
55 0S1619 0S-1619 BOLT / 1 Y N Y 3/8-16X3-IN, 3/8-16
56 0S1585 0S-1585 BOLT / 1 Y N Y 1/2-13X1.5-IN, 3.81CM1.50INLG
57 3B4507 3B-4507 LOCKWASHER / 3 Y Y Y LEFT SIDE, 1CM.43INID
58 4B4158 4B-4158 SCREW / 4 Y Y Y DRIVE SCREW, NO 4X0.25-IN
59 0T0102 0T-0102 BOLT / 1 Y N Y 3/8-16X0.625-IN, 15.8MM.625IN
60 7B3235 7B-3235 BOLT / 2 Y N Y 1/2-13X1.375-IN, 34.9MM1.37INLG
61 3B4508 3B-4508 LOCKWASHER / 2 Y Y Y LOCKWASHER 1/2", LOCKWASHER TO FUEL TANK
62 1A5822 1A-5822 BOLT / 4 Y N Y 1/2-13X2.75-IN, 1/2-13X2.75IN
63 3B4506 3B-4506 LOCKWASHER / 4 Y Y Y LOCKWASHER 3/8", LOCKWASHER BRACKET ASSEMBLY TO BRACKET
64 0T0573 0T-0573 BOLT / 1 Y N Y 6.99CM2.75INLG, 60.85MM2.75IN
65 1D4717 1D-4717 NUT / 1 Y N Y NUT, NUT CLIP TO BRACKET
66 0S1594 0S-1594 BOLT / 1 Y N Y 3/8-16X1IN, 3/8-16X1-IN
67 1S7462 1S-7462 SEAL O RING / 1 Y Y Y SMALL, 25.07MM ID
68 8M5661 8M-5661 SEAL O RING / 7 Y Y Y TACH. DRIVE, TACH DRIVE
69 0S1571 0S-1571 BOLT / 4 Y N Y 4.45CM1.75INLG, 3/8-16X1.75-IN
70 1A2029 1A-2029 BOLT / 2 Y N Y 1.125IN28.58MMLONG, 3/8-16X1.125-IN
71 5K8451 5K-8451 CLIP / 1 Y Y Y LOOP15.88MM ID, LOOP
72 0L1351 0L-1351 BOLT / 1 Y N Y 3/8-16X.875IN, 3/8-16X0.875-IN
73 1P4579 1P-4579 FLANGE-HALF / 1 Y N Y SPLIT, SMALL
74 8M4431 8M-4431 SEAL O RING / 1 Y Y Y O-RING, 2.66CM ID
75 3S6115 3S-6115 TEE / 1 Y N Y -- TO HOSE ASSEMBLY, --TO HOSE ASSEMBLY
76 4H6147 4H-6147 UNION / 2 Y N Y -- TO TEE, --TO TEE
77 3B7738 3B-7738 NIPPLE / 1 Y N Y NIPPLE, NIPPLE-CLOSE
78 8D3055 8D-3055 GAUGE / 1 Y Y Y
79 1H3305 1H-3305 FLANGE / 2 Y N Y
80 3L6521 3L-6521 TEE / 1 Y N Y -- TO ADAPTER OR ELBOW, --TO ADAPTER OR ELBOW
81 3B7764 3B-7764 BUSHING / 1 Y N Y REDUCING, REDUCINGREDUCING
82 2B7409 2B-7409 PLUG-PIPE / 1 Y N Y PLUG-- CYLINDER BLOCK STARTING ENGINE PINION OIL DRAIN, PLUG-- CYLINDER BLOCK-- STARTING ENGINE PINION OIL DRAIN
83 4K8302 4K-8302 CLIP / 2 Y Y Y LOOP, SMALL
84 0039163 003-9163 ELBOW / 1 Y N Y 90-DEG, PIPE
85 6F0711 6F-0711 SEAL O RING / 1 Y Y Y 40.87MM ID, CASE & FRAME DRAIN PLUG
86 3D2824 3D-2824 SEAL O RING STOR / 1 Y Y Y 23.47MM ID, O-RING
87 9M7539 9M-7539 SEAL O RING / 1 Y Y Y 69.44MM ID, 6.94CM2.73INID
88 2D2981 2D-2981 INSULATOR / 1 Y Y Y
89 1H7724 1H-7724 BUSHING / 1 Y N Y BUSHING
90 5H4778 5H-4778 UNION / 1 Y N Y -- TO TEE, --TO TEE
91 8M8281 8M-8281 SEAL O RING / 1 Y Y Y 5.94MM ID, 5.94MM.234INI.D.
92 6H6699 6H-6699 ADAPTER / 1 Y N Y HEAT INDICATOR, HEAT INDICATORHEAT INDICATOR
93 5B5059 5B-5059 BOLT / 3 Y N Y 7/16-14X5-IN, 127MM5IN LG
94 5M6213 5M-6213 PLUG / 1 Y N Y 1/4-18-THD, 14.3MM.562INHEX
95 5F1678 5F-1678 SEAL / 1 Y Y Y 24.99MM ID, SEAL O-RING .984" I.D.
96 2D3981 2D-3981 INSULATOR / 1 Y Y Y
97 7F9224 7F-9224 TERMINAL / 1 Y N Y NO. 10 SCR., NO. 10 SCREW

Part NO. 7D4970 suitable for 637 Wheel Tractor

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer